

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17547

Date: 19.01.2024

Ref:- Your request letter dtd 19.01.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Artech MARVEL

Element: Pile cap 9 P90 (Grid A25/17)

Amount:1416/- Invoice No. 4638 Invoice Date: 19.01.2024

To The DGM - Projects

Artech

Realtors Private Limited.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
I	M_{30}	12.01.2024	860	38.22
II	M_{30}	12.01.2024	870	38.67
III	M_{30}	12.01.2024	860	38.22

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED

THE VIEWATTHE PURING SECTION OF S

Regional Engineer

The Jacons



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17548

No. T5/922/2021-22/RNK-TVPM

Date: 19.01.2024

Ref:- Your request letter dtd 19.01.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Arcon ELITE, Pippinmoodu

Amount:1416/-	Invoice No. 4637	Invoice Date: 19.01.2024

To M/s Arcon Home Builders (P) LTD

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
I	M_{30}	12.01.2024	610	27.11
II	M_{30}	12.01.2024	610	27.11
III	M_{30}	12.01.2024	550	24.44

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

THE THE WALANTHAD UNION TO

Regional Engineer



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17549

No. T5/922/2021-22/RNK-TVPM

Date: 19.01.2024

Ref:- Your request letter dtd 19.01.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Amount:1416/-	Invoice No. 4639	Invoice Date: 19.01.2024

To M/s Cordial Homes (P) LTD

Cordial Achutham

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
M ₃₀	M_{30}	08.01.2024	610	27.11
M ₃₀	M_{30}	08.01.2024	610	27.11
M ₃₀	M_{30}	08.01.2024	620	27.56

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

THERMANAMENT OF THE PROPERTY O

Regional Engineer

Ham Jason



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17550

No. T5/922/2021-22/RNK-TVPM

Date: 19.01.2024

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Construction of drain and slab near RC Junction in Kunnukuzhy ward.

A	mount:1416/-	Invoice No. 4630	Invoice Date: 17.01.2024

To The Assistant Engineer

LID &

EW, Municipal Corporation

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
I	M_{20}	12.01.2024	430	19.11
II	M_{20}	12.01.2024	420	18.67
III	M_{20}	12.01.2024	420	18.67

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

THE DEMANTHER PRINTS

Regional Engineer